REPLACEMENT PARTS

QUADRA-FIRE

PELLET STOVES

PART NUMBER

DESCRIPTION

M MT VERNON AE
SANTA FE-B
MT VERNON

COMMENTS

SPECIFY COLOR

SPECIFY COLOR

12VCORD-AE 12 VOLT POWER CORD X
UK-30KPEL AIRFLOW UPGRADE KIT . .

7005-014 ARS DOOR ASSY .

472-5060 ARS HANDLE, ASSY . .

413-0010BK ASH CATCHER .

413-0010POR ASH CATCHER .

413-0010PWD ASH CATCHER .

7001-116 ASH CATCHER . .

812-4600 ASH DOOR ASSY .

7005-111CCR ASH LIP CCR . .

7005-111CLG ASH LIP CLG . .

7005-111CSB ASH LIP CLG . .

7005-111CWL ASH LIP CLG . .

7005-111MBK ASH LIP CLG . .

7005-111PCR ASH LIP CLG . .

7005-111PGR ASH LIP CLG . .

7005-111PMB ASH LIP CLG . .

7005-111PMH ASH LIP CLG . .

413-0400 ASH PAN .

7005-121 ASH PAN .

812-4050 ASH PAN

7001-004 ASH PAN ASSY . .

7034-013 ASH PAN ASSY .

7034-133 ASH PAN DOOR .

7034-188 AUTO CLEAN MTR GROMMET . X
7034-021 AUTO CLEAN BOTTOM ASSY . X
7034-158 AUTO CLEAN LEVER . X
7034-176 AUTO CLEAN LINK ARM . X
7034-020 AUTO CLEAN MTR/ARM ASSY .

7034-024 AUTO CLEAN PLW WELD . X
SRV7034-152 AUTO CLEAN RAIL . X
SRV7034-187 AUTO CLEAN SWITCH CAM . X
RIVNUT-REPAIR AVK REPAIR KIT 1/4 -20 el el ] ] X

SN 361969 & Above

SN 361969 & Above

SN 361968 & Above

SN 361968 & Below

SN 361968 & Below

7001-134 BACK .
510-5350 BAFFLE ASSY LH

510-5360 BAFFLE ASSY RH

812-3540 BAFFLE LEFT

SRV7034-148 BAFFLE MILL .

812-3550 BAFFLE RIGHT

812-3440 BAFFLE S/S CENTER

413-0360 BAFFLE TOP .

Prices Effective 8-04-08
Prices subject to change without notice
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REPLACEMENT PARTS

QUADRA-FIRE

PELLET STOVES

COMMENTS

SN 1185855 & Below

<
Zz o z
S uw 2
f < &
> B >
PART NUMBER DESCRIPTION = =
7000-333 BEARING 3 X
410-0552 BEARING, NYLON, FEED . . 3 . .
230-0690 BLOCK THERMOSTAT TERM . L O
SRV7000-108 BLOWER 220 CFM 3000 RPM . X
812-0070 BLOWER 30cfm, w/GASKET X
7034-033 BLOWER COMBUSTION ASSY . X
SRV7000-193 BLOWER COMBUSTION KIT . X
SRV7000-260 BLOWER CONV .
812-0061 BLOWER CONV, 160w/GASKET X
812-3370 BLOWER CONV, 2-SPD X
812-4900 BLOWER CONV, SERVICE . X
812-3381 BLOWER EXH w/FRAME, 80cfm X
812-4400 BLOWER EXHAUST 3 o | o X
812-0051 BLOWER EXHAUST, 80cfm X
SRV413-0300 BLOWER HOUSING, CONV 3 X
225-0120 BOLT, FIREPOT 1/4-20 X 1 1/4
7034-212 BRACKET CONTROL BOARD .
410-4912 BRACKET DOOR LATCH
7034-215 BRACKET DOOR SWITCH .
7036-149 BRACKET HOPPER MAGNET .
7034-216 BRACKET HOPPER SWITCH .
7034-014 BRACKET LATCH ASSY .
7005-177 BRACKET MAGNET .
7001-175 BRACKET MAGNET . .
7034-143 BRACKET MOTOR FEED .
7005-253 BRACKET SNAP DISC 3 . . .
7034-150 BRACKET SNAP DISC .
410-2521 BRACKET SNAP DISC MNTG .
812-3171 BRACKET THERMOCOUPLE
7034-211 BRACKET VACUUM SWITCH .
SRV413-0550 BRACKET, HINGE 3 X
413-0520 BRACKET, MAGNET .
412-0960 BRICK CENTER, MILL 3
414-0260 BRICK CENTER, MILL 3 .
7001-212 BRICK HANGER LH 3 .
7001-211 BRICK HANGER RH . .
412-0950 BRICK LEFT MILL 3
SRV510-1020 BRICK RETAINER CLIPS
412-0970 BRICK RIGHT MILL 3
811-0601 BRICK SET, 4 PC
414-0270 BRICK SIDE MILL, 3 .

Prices Effective 8-04-08
Prices subject to change without notice
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REPLACEMENT PARTS

QUADRA-FIRE

PELLET STOVES

PART NUMBER
410-8320

DESCRIPTION
BUSHING, FIREPOT

M MT VERNON AE
M SANTA FE-B

M CASTILE

M SANTA FE

3 MT VERNON

M CONTOUR

COMMENTS

NYLON SPACERS

POT SCRAPER

PACKAGE OF 10

PACKAGE OF 10

812-1010 BUSHING, HOPPERLID (2) e o]
230-2150 CAPACITOR REP JUMPER el el ]]-"

180-0190 CASTING EXH TRANS . .
413-7040 CHANNEL AIR INTAKE L L

414-1140 CLEANOUT TOOL el el e[ ] o]
229-0360 CLIP HITCH PIN #25 el e |||

7000-374/10 CLIP HITCH PIN, 3/32 . X
7000-400/10 CLIP WIRE . X
812-3570 COLLAR OFFSET,T.FLUE, 3"-6" el o |

229-0750 COLLAR SET 1/4 el el e ] ] ]"]"
812-4100 COMB., PLENUM TRAP DR .

812-3630 COMPONENT PACK .

413-5220 COMPONENT PACK ASSY CCR .

413-5140 COMPONENT PACK ASSY CLG .

7005-062 COMPONENT PACK ASSY CLG .

413-5230 COMPONENT PACK ASSY CSB .

7034-035 COMPONENT PACK ASSY CSB .

413-5240 COMPONENT PACK ASSY CWL .

7034-036 COMPONENT PACK ASSY CWL .

413-5130 COMPONENT PACK ASSY MBK .

7034-034 COMPONENT PACK ASSY MBK .

413-5150 COMPONENT PACK ASSY PCR .

7005-063 COMPONENT PACK ASSY PCR .

7005-064 COMPONENT PACK ASSY PGR .

7005-065 COMPONENT PACK ASSY PMB .

413-5180 COMPONENT PACK ASSY PMH .

7005-066 COMPONENT PACK ASSY PMH .

7034-037 COMPONENT PACK ASSY PMH .

SRV7000-330 CONTROL BOARD ASSY . X
SRV7000-456 CONTROL BOARD ASSY . X
812-0261 CONTROL BOX o | o X
SRV7000-205 CONTROL BOX 3 SPEED LI L L3 X
SRV7000-206 CONTROL BOX 4 SPEED . X
USBCORD-AE CORD, PELLET DIAGNOSTIC . X
410-6321 COVER, CONTROL BOX .

410-5311 COVER, FEED MOTOR .

411-1071 COVER, OAK FLOOR . .
410-5391 CURTAIN PED SIDE .

412-0460 CURTAIN PED SIDE .

7001-169 CURTAIN PED SIDE . .

Prices Effective 8-04-08
Prices subject to change without notice
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REPLACEMENT PARTS

QUADRA-FIRE

PELLET STOVES

PART NUMBER
412-5130

DESCRIPTION
CURTAIN SIDE ASSY

MT VERNON AE
SANTA FE-B
MT VERNON

M CONTOUR

COMMENTS

SN1628124 & Below

SN1628125 & Above

SN1184341 & Above

SN1630507 & Below

SN 1630508 & Above

SN 118430 & Below

SN1777854 & Below

SN 1777855 & Above

SN 1780564 & Above

SN1779195 & Above

SN1779194 & Below

7001-008 CURTAIN SIDE ASSY .
812-3840 CURTAIN SIDE LEFT

812-3800 CURTAIN SIDE RIGHT

7001-023 CURTAIN SIDE w/ MAGNET .

410-4992 DEFLECTOR AIR LT CURTAIN

410-5105 DEFLECTOR AIR RT CURTAIN

413-0680 DEFLECTOR AIRWASH o o | -
7000-376 DETENT PIN 3/16 .

410-8250 DIRECTOR AIR LARGE

410-8260 DIRECTOR AIR SMALL

7034-185 DOOR AIR DEFLECTOR .

413-5110 DOOR ASSY .
7001-031 DOOR ASSY .
7001-035 DOOR ASSY .

7034-006 DOOR ASSY .

812-4890 DOOR ASSy w/GLASS .
7005-008 DOOR ASSY w/GLASS .
7005-052 DOOR ASSY, ROLLER CAM .
DR-CB12-MBK DOOR ASSY, BK

DR-CB12-GD DOOR ASSY, GD

DR-CB12-NL DOOR ASSY, NL

7005-057 DOOR ASSY, w/ BTM AIRWASH .
812-0420 DOOR EXH BLWR, PED, RT/LT

410-4871 DOOR EXH PLENUM CLEANOUT

7034-026 DOOR FRAME ASSY .

7021-006 DOOR LATCH ASSY .
7034-039 DOOR LATCH ASSY . .
413-5200 DOOR LATCH ASSY .
7001-042 DOOR LATCH ASSY . .
413-5200 DOOR LATCH ASSY (7005-008) o
7005-110CCR DOOR LH CCR . .
7005-110CLG DOORLHCLG . .
7005-110CSB DOOR LH CSB . .
7005-110CWL DOOR LH CWL . .
7005-110MBK DOOR LH MBK . .
7005-110PCR DOOR LH PCR . .
7005-110PGR DOOR LH PGR . .
7005-110PMB DOOR LH PMB . .
7005-110PMH DOOR LH PMH . .
7005-109CCR DOOR RH CCR . .

Prices Effective 8-04-08
Prices subject to change without notice
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REPLACEMENT PARTS

QUADRA-FIRE

PELLET STOVES

PART NUMBER

DESCRIPTION

IMMT VERNON AE
SANTA FE-B

3 MT VERNON

COMMENTS

7005-109CLG DOORRH CLG

7005-109CSB DOOR RH CSB . .
7005-109CWL DOOR RH CWL . .
7005-109MBK DOOR RH MBK . .
7005-109PCR DOOR RH PCR . .
7005-109PGR DOOR RH PGR . .
7005-109PMB DOOR RH PMB . .
7005-109PMH DOOR RH PMH . .

SRV7005-271

DOOR ROPE SHIELD

SRV7005-303

DROP TUBE LINER KIT

SN 1779745 & Above

SRV413-0310 EXHAUST SHROUD .
7005-029 EXHAUST TRANSITION .
7034-139 EXHAUST TRANSITION .

SRV413-5020 EXHAUST TRANSITION ASSY .
SRV7001-009 EXHAUST TRANSITION ASSY .

410-5322

EXTENSION HEAT SHIELD, TOP

7000-320/10

EXTRUDED GASKET

7000-319/10

EXTRUDED GASKET

PACKAGE OF 10 FEET

PACKAGE OF 10 FEET

SPECIFY COLOR

SPECIFY COLOR

SN 1183342 & Below

SN 1628370 & Below

SN 1183343 & Above

SN 1628371 & Above

7005-108MBK FACE .
7001-026 FACE ASSY (ONLY) .

7001-006 FACE ASSY w/DOOR & GRILL .
7001-024 FACE ASSY w/DOOR & GRILL .

7034-124 FACE PLATE MILL .

413-0030BK FACE, MILL .
413-0030POR FACE, MILL .
413-0030PWD FACE, MILL .
7001-182 FEED ADJ PLATE .
413-5050 FEED ADJ ASSY .
413-5050 FEED ADJ ASSY (CASTILE) .
7001-182 FEED ADJ PLATE .

812-2480 FEED ADJ PLATE w/ROD

812-4170 FEED ADJ PLATE w/ROD

812-4760 FEED ASSY o]
7034-004 FEED ASSY .

812-4421 FEED MOTOR el e f ]~
812-0170 FEED MOTOR 49 sec

7001-039 FEED MOTOR BRACKET ASSY el o]
SRV7000-313 FEED MOTOR DC .

812-3690 FEED MOTOR/SPRING ASSY

SRV7001-046

FEED SPRING ASSY

SRV7027-024

FEED SPRING ASSY

Prices Effective 8-04-08
Prices subject to change without notice
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REPLACEMENT PARTS

QUADRA-FIRE

PELLET STOVES

PART NUMBER

DESCRIPTION

MT VERNON AE
SANTA FE-B

3 MT VERNON

7005-067 FIREPOT ASSY X
7034-010 FIREPOT ASSY . X
7034-153 FIREPOT BOTTOM . . X
410-4301 FIREPOT BOTTOM E-Z

SRV414-5200 FIREPOT CAST . X
812-3281 FIREPOT EZ CLEAN X
812-3351 FIREPOT EZ CLEAN X
812-4430 FIREPOT EZ CLEAN X
414-0290 FIREPOT FLOOR . .

7034-012 FIREPOT RISER CLAMP ASSY .

SCR-7005 FIRESCREEN . .

7005-108CCR FRONT CCR . .

7005-108CLG FRONT CLG . .

7005-108CSB FRONT CSB . .

7005-108CWL FRONT CWL . .

7005-108PCR FRONT PCR . .

7005-108PGR FRONT PGR . .

7005-108PMB FRONT PMB . .

7005-108PMH FRONT PMH . .

7000-380 FUEL LEVEL SENSOR . .

812-3780 FUSE CONTROL BOX . . X
812-3780/10 FUSE CONTROL BOX . . X
812-0370 FUSE CONTROL BOX,1/2 amp . . X
812-0370/10 FUSE CONTROL BOX,1/2 amp . . X
812-0401 FUSE HOLDER JCT BOX . . X
812-0380 FUSE JCT BOX, STD, 7 amp . . X
812-0380/10 FUSE JCT BOX, STD, 7 amp . . X
812-0360 FUSE TEST BOX, AGC-6 amp . . X
7000-377/10 GASKET, 1/8X1-1/4 X 10FT . X
812-3880 GASKET, ASH DRAWER

7034-165 GASKET, AUTO CLEAN . X
SRV7000-332 GASKET, BLOWER COMB. . X
7000-329 GASKET, BLOWER CONV. .

812-0280 GASKET, BLOWER, 30 cfm

812-0291 GASKET, BLOWER, 80 cfm

411-1130 GASKET, CLNT TOP FLUE CAP of . .

812-4710 GASKET, COMB BLWR, ROUND

240-0812 GASKET, COMB, BLOWER . X
240-0132 GASKET, CONV. BLWR, 160cfm

SRV7034-177 GASKET, DOOR ROPE . X
812-0250 GASKET, EXH BLOWER CLAMP

‘‘‘‘ COMMENTS

PACKAGE OF 10

PACKAGE OF 10

PACKAGE OF 10

FIELD CUT TO SIZE

SN 360823 & Below

Between mtr & housg

Prices Effective 8-04-08
Prices subject to change without notice
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REPLACEMENT PARTS

QUADRA-FIRE

PELLET STOVES

PART NUMBER

DESCRIPTION

MT VERNON AE

SANTA FE-B
M MT VERNON

COMMENTS

FIELD CUT TO SIZE

FIELD CUT TO SIZE

ROUND WHITE

FIELD CUT TO SIZE

FIELD CUT TO SIZE

21Wx 14 H

17 1/4 W x 11 5/8 H

21.19Wx13.38 H

137/8Wx 11 H

51/8Wx11H

4.625 W x 9.062 H

SN 361968 & Below

SN 361968 & Below

SN 361968 & Below

7005-226 GASKET, EXHAUST

240-0731 GASKET, FEED MOTOR LI NI I I

7034-144 GASKET, FEED MOTOR .

240-0930 GASKET, FIREPOT ol o of X
510-0530 GASKET, FIREPOT

7034-190 GASKET, FIREPOT .

812-0301 GASKET, FIREPOT CERAMIC

832-0460 GASKET, GLASS (TAPE) X
833-0660 GASKET, GLASS, 10 FT

SRV7000-423 GASKET, MTR BLOWER COMB . X
834-1460 GASKET, ROPE, 1/4", 10FT . . X
SRV7034-178 GASKET, ROPE, ASH DOOR . X
842-5130 GASKET, TADPOLE, 3/8",10ft L3 LN L X
7000-300 GEAR MOTOR 12V . X
7034-007 GLASS ASSY . X
7001-038 GLASS ASSY o o | - X
7005-058 GLASS ASSY . X
510-5400 GLASS ASSY, CENTER X
510-5410 GLASS ASSY, SIDE, (1PC) X
7034-136 GLASS RETAINER .

510-5460 GLASS RETAINER ASSY

812-4440 GLASS w/TAPE, DOOR X
832-2000 GLASS WINDOW TAPED, L/R X
410-8330 GRILL BAR BOTTOM, BK

LVGRL-CB12-MBK GRILL, LOUVER, MBK

LVGRL-CB12-GD GRILL, LOUVER, GD

LVGRL-SF-GD GRILL, LOUVER, GD . .

LVGRL-CB12-NL GRILL, LOUVER, NL

LVGRL-SF-NL GRILL, LOUVER, NL . .

229-0840 GROMMET 5208-8604 . o

7000-321 HALF CLIP .

200-0110 HANDLE HOPPER LID .

410-4481 HANGER BAFFLE SIDE

410-5430 HANGER CTR BAFFLE BACK

410-5280 HANGER CTR BAFFLE FRONT

230-0810 HARNESS T-STAT WIRE el e o]

SRV7000-462 HEAT ELEMENT, IGNITER, 18" el e ] ] X
SRV7000-462/10 HEAT ELEMENT, IGNITER, 18" el e ] ] X

PACKAGE OF 10

812-0661 HEAT EXCH CVR, S/S, BTM, SM
812-0430 HEAT EXCH CVR, S/S, TOP, LG
7000-128 HEAT OUTPUT CONTROL KNOB .

4 POSITION SWTCH

Prices Effective 8-04-08
Prices subject to change without notice
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REPLACEMENT PARTS

QUADRA-FIRE

PELLET STOVES

<
Zz o z
S uw 2
f < &
> B >
PART NUMBER DESCRIPTION = =
7034-161 HINGE ARM LH .
7034-160 HINGE ARM RH .
450-2910 HINGE DOOR FEMALE . . o | o] o
450-2810 HINGE DOOR MALE 3 . . .
7034-138 HINGE MALE 3
433-1590 HINGE PIN BTN HD, RIVET, BN .
72171 HINGE PIN BTN HD, RIVET, GD . .
25272 HINGE PIN, BTN HD, IRON . . .
229-0090 HINGE PIN, BTN HD, IRON . . o o] o
812-4030 HINGE PLATE
413-0730 HOOK MOUNT TOP CAST SIDE .
410-4901 HOPPER LID
7005-149MBK HOPPER LID .
7005-149POR HOPPER LID .
7005-149PWD HOPPER LID .

413-5210

HOPPER LID ASSY

7001-007

HOPPER LID ASSY

7034-157CSB

HOPPER LID CSB

7034-157CWL

HOPPER LID CWL

7034-157MBK

HOPPER LID MBK

412-0400 HOPPER LID MILL

7034-157PMH HOPPER LID PMH .

7001-131 HOPPER LID STOP MILL . .

7005-135 HOPPER TOP .

7034-169 HOPPER TOP .

200-0860 HOSE ALUM FLEX 2 IN X 3FT .

7000-218 IGNITER EXTENSION el

812-0180 IGNITER w/GSKT,CRM,FIREPOT X
812-4520 IGNITER WIRE / WIRE NUTS of . X
812-3811 IGNITER, 6" (LOOP) . X
812-4560 IGNITER, 6" LOOP, 10-PK . X
7034-224 INTAKE SHIELD .

812-3410 JUNCTION BOX / HARNESS X
812-0192 JUNCTION BOX / WIRE HRNS X
812-0930 KEY ALLEN PED DOOR

430-1151 KEY LATCH CAM 5/8

200-0831 KNOB, ASH DUMP CNTRL ROD .

7034-149 LATCH BAFFLE .

7034-049 LATCH BRACKET ASSY . X
229-0230 LATCH DRAW -]

229-0640 LATCH DRAW A1-10-501-10 X

o COMMENTS

Order amount needed

SN 1185856 & Above

PACKAGE OF 10

SN 352611 & Below

Prices Effective 8-04-08
Prices subject to change without notice
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REPLACEMENT PARTS

PART NUMBER

DESCRIPTION

QUADRA-FIRE

w
<
g“?
5&
g
> =z
[

S &

MT VERNON

PELLET STOVES

COMMENTS

229-0631 LATCH MAGNET

812-3821 LATCH MAGNETIC w/BRKTS . 4 magnets & brackets
812-1690 LATCH ONLY, PED CLNOUT

812-0750 LENS COVER JUNCTION BOX ol o of . X
7000-000 LEVELING ASSY . . .

812-0760 LIGHT BULB, 28V, J-BOX ol o o] - . X
SRV7000-122 LIGHT RED REPLACE J-BOX LI O R .

21516A LOCKNUT, M8 .

LOGS-7005 LOG SET .

LOGS-60-AE LOG SET .

811-0592 LOG SET, 3 PC .

811-0852 LOG SET, 30K PELLET o | e

TPLOG-7005 LOG TOP .

200-3180 LOGO, QUADRA-FIRE, GD . . .

200-3240 LOGO, QUADRA-FIRE, NL . . .

7034-008 MAGNET BRACKET ASSY .

SRV7000-140 MAGNET ROUND L2 I I R X
7001-012 MANUAL BAG ASSY . .

7005-011 MANUAL BAG ASSY .

410-7172 MOUNT FEED MOTOR .

410-5251 MOUNT SIDE CURTAIN LT .

410-5261 MOUNT SIDE CURTAIN RT .

413-0720 MOUNT TOP CAST SIDE(magnet) . SN 1185856 & Above

226-0050/40

NUT, 10-32 KEPS LOCK

X PACKAGE OF 40

226-0060/40

NUT, 8-32 KEPS LOCK

PACKAGE OF 40

7000-157

NUT, CAPPED PUSH 1/4

7000-157/24 NUT, CAPPED PUSH 1/4 el ] ] X PACKAGE OF 24
812-0730/12 NUT, CERAMIC IGNITER, 12 L . X PACKAGE OF 12
832-1060 NUT, DOOR HANDLE

226-0130/24 NUT, FLANGE 1/4-20 el ] ] . X PACKAGE OF 24
832-2790 NUT, KEPS LOCK, 8-32 L3 LI A .

226-0090 NUT, LOCK 1/4-20 (8) .

226-0100/24 NUT, SIDE LOCK JAM X PACKAGE OF 24
811-0872 O.AK. o o | * .

811-0570 O.AK.FLOOR .

413-0440 OUTER SKIN, BACK .

413-0450 OUTER SKIN, SIDE, LEFT .

413-0460 OUTER SKIN, SIDE, RIGHT .

7001-044 OUTSIDE AIR CAP ASSY L .

7001-045 OUTSIDE AIR COLLAR ASSY L .

OAK-3 OUTSIDE AIRKIT, 3 INCH .

Prices Effective 8-04-08
Prices subject to change without notice
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REPLACEMENT PARTS

PART NUMBER
410-6220

DESCRIPTION
PANEL FEED MOTOR ACCESS

QUADRA-FIRE

w
<
g“?
5&
g
> =z
[

S &

MT VERNON

PELLET STOVES

COMMENTS

FIELD CUT TO SIZE

FIELD CUT TO SIZE

FIELD CUT TO SIZE

PACKAGE OF 40

PACKAGE OF 24

PACKAGE OF 24

PACKAGE OF 24

PACKAGE OF 40

PACKAGE OF 24

PACKAGE OF 40

PACKAGE OF 24

410-5161 PANEL FRONT ACCESS .

410-5413 PANEL REAR ACCESS BTM i

410-4352 PANEL REAR ACCESS TOP .

811-0840 PED BASE, CAST .

PEL-DAMP3 PELLET DAMPER L3 T I I .

PEL-DAMP4 PELLET DAMPER el e o] ] .

224-0560 PIN MOLEX MALE .093 . .

7001-186 PLATE ASH CLNOUT LI U

412-0240 PLATE FEED MOTOR, MOUNT el o |

SRV413-0380 PLATE IGNITER ACCESS . X
812-1180 POWER CORD, ALL PELLET el e ] ] .

SRV7000-324 POWER SUPPLY ASSY . X
413-5100 PULL ROD ASSY .

7001-010 PULL ROD ASSY . .

7005-019 PULL ROD ASSY .

7034-170 REAR SHROUD .

704-832 RECEIVER CLIP BLACK .

7000-121 RESET BUTTON, NEW STYLE el el ] ] .

7005-268 RETAINER ROPE .

7001-192 RETAINER ROPE o | -

812-4730 ROD/LINKAGE

812-3120 ROD/LINKAGE, EZ CLEAN X
812-3850 ROD/LINKAGE, EZ CLEAN .

812-3130 ROD/LINKAGE, EZ CLEAN X
842-2350 ROPE, DOOR 7/8 x 8 FT . X
832-1520 ROPE, DOOR, 3/4x 100 FT L L B

832-1680 ROPE, DOOR, 3/4 x 84" o o | * X
SCRAPER-MV SCRAPER, REPLACEMENT KIT o

480-1320 SCREEN HANDLE .

812-4510 SCREEN REAR

12460/40 SCREW #8X1/2 S-GRIP LI O . X
7000-401/24 SCREW 1/4-20X3/8 o | - LI X
220-0440/24 SCREW 1/4-20X5/8 ol o o] - X
7000-398/24 SCREW 1/4-20X5/8 . X
21799A/40 SCREW 10-32X 3/8 LI B .

7000-101/24 SCREW 5/16-18X1-1/2 . . . X
225-0500/40 SCREW 8-32X3/8 L3N I I R . X
225-0630/24 SCREW BH 1/4-20 . X
7000-130/24 SCREW FH 1/4-20 ol o of X

220-0080

SCREW HWH MS 1/4-20 x 3/4

PACKAGE OF 24

Prices Effective 8-04-08
Prices subject to change without notice
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REPLACEMENT PARTS QUADRA-FIRE PELLET STOVES

<
Zz o z
SH, res
X qdqg&O
>EhEE>E
PART NUMBER DESCRIPTION ESISES COMMENTS
229-1230 SCREW PH PHL 10/32 x 1/4 . . . . .
220-0030 SCREW PH PHL TC 8-32 x 1/2 . . .
7005-150 SHROUD BLOWER .
7005-165 SHROUD LH .
7034-172 SHROUD LH 3
7005-163 SHROUD REAR .
7005-164 SHROUD RH .
7034-171 SHROUD RH . .
7005-107MBK SIDE CAST 3 .
7005-107POR SIDE CAST . . SPECIFY COLOR
7005-107CCR SIDE CCR . .
7005-107CLG SIDE CLG . .
7005-107CSB SIDE CSB . .
7005-107CWL SIDE CWL . .
413-0040BK SIDE MILL .
413-0040POR SIDE MILL . SPECIFY COLOR
413-0040PWD SIDE MILL . SPECIFY COLOR
413-0230 SIDE MOUNT BOTTOM 3
7034-128 SIDE MOUNT LH MILL .
7034-126 SIDE MOUNT RH MILL .
413-0240 SIDE MOUNT TOP . SN 1185855 & Below
413-0250 SIDE MOUNT TOP HOOK . SN 1185855 & Below
7005-107PMB SIDE PMB 3 .
7005-107PMH SIDE PMH . .
812-2020 SILICONE HI-TEMP, RED, 110z . L U ) . . o | o
812-2040 SILICONE HI-TEMP, RED, 30z . . . . . . . .
841-0970 SMART-BATT QUADRAFIRE B . L O . .
841-0960 SMART-STAT Il . o | o] o . .
230-0960 SNAP DISC #1 . X
812-4670 SNAP DISC KIT, 110 deg . . X
812-4650 SNAP DISC RETRO KIT,175 . . X
230-1220 SNAP DISC, 110-20 . o | o X
230-0900 SNAP DISC, 200 OPEN/40 D . X
230-0060 SNAP DISC, CONV. BLOWER . .
230-0470 SNAP DISC, CONV. BLOWER 3 X
230-0071 SNAP DISC, HIGH LIMIT . . X
SRV7000-268 SNAP DISC, L250F-95 (on dl’Op tube) N X SN 0071642320 & Above
SRV7000-268 SNAP DISC, L250F-95 (on drop tube) . X SN 0071195663 & Above
230-1960 SNAP DISC, MANUAL RESET . . X
230-0080 SNAP DISC, MANUAL RESET . . . X
230-1290 SNAP DISC, MANUAL RESET . o | o . . X
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PART NUMBER DESCRIPTION =0 O = COMMENTS
230-1960 SNAP DISC, MANUAL RESET #2 . X SN 0071195662 & Below
200-2050 SPRING FIREPOT, S-3041 el o] o] | o]
7000-299/4 SPRING, 0.48X1.50, PKG 4 i X PACKAGE OF 4
812-3500 SWITCH 3-POSITION . o | o X
812-3910 SWITCH CONV, BLOWER .
7000-375 SWITCH MAGNETIC . X
7000-327 SWITCH, MICRO NO . X
7034-038 SWITCH, OPTICAL ASSY . X
812-3660 TEST BOX . .-
812:0210 THERMOCOUPLE 1] x
7001-203 THERMOCOUPLE CLAMP o]
812-1322 THERMOCOUPLE COVER ol e e o o] o] ] X
SRV7034-186 THERMOCOUPLE COVER . X
812-4920 THERMOCOUPLE COVER el el ] ] ] x PACKAGE OF 10
812-4980 THERMOCOUPLE GROUND KIT JBEE .
812-4470 THERMOCOUPLE, 14 INCH el o o] | e X
SRV7000-334 THERMOCOUPLE, K . X
SRV7000-381 THERMOCOUPLE, K RING MNT . X
811-0520 THERMOSTAT PRGRM. #9600 el el ]]-
7000-409 THERMOSTAT WIRE 3 COND . X
812-3760 THERMOSTAT, MECH. (LUX) el el ]]-
415-0250 TOOL MANUAL CLEAN o
7001-016 TOP ASSY . .
812-3940 TOP ASSY w/HOPPER LID o
811-0580 TOP FLUE ADAPTER, 3-3", .
TPVNT-7005 TOP VENT ADAPTER .
811-0890 TOP VENT ADAPTER HJBE
TPVNT-MV TOP VENT ADAPTER .
410-4980 TOP, CB1200 .
7034-155CSB TOP, CSB .
7034-155CWL TOP, CWL .
7005-106MBK TOP, MBK .
7034-155MBK TOP, MBK .
413-0050BK TOP, MILL .
413-0050POR TOP, MILL i SPECIFY COLOR
413-0050PWD TOP, MILL . SPECIFY COLOR
7034-155PMH TOP, PMH .
7005-106POR TOP, POR . SPECIFY COLOR
7005-106PWD TOP, PWD . SPECIFY COLOR
TOUCHUP-CLG TOUCH-UP, LINDEN GREEN . .
7000-304 TOUCH-UP, PAINT, MATTE BLK I EBEE .

Prices Effective 8-04-08 _
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REPLACEMENT PARTS

QUADRA-FIRE

PELLET STOVES

PART NUMBER
210-0080

DESCRIPTION
TOUCH-UP, PAINT, MET BLK

MT VERNON AE

SANTA FE-B
MT VERNON
M CONTOUR

181200

COMMENTS

855-1450

TOUCH-UP, PMH

72100A

TOUCH-UP, POR. CREME

TOUCHUP-CSB

TOUCH-UP, SIENNA BRONZE

TOUCHUP-CWL

TOUCH-UP, WILLOW

SN 106347 & Above

PACKAGE OF 24

PACKAGE OF 24

412-7100 TRIM PLATE OUTSIDE AIR LI o | e

DT-SF-GD TRIM RING DOOR, GD . .

DT-SF-NB TRIM RING DOOR, NB . .

DT-SF-NL TRIM RING DOOR, NL . .

430-2721 TRIM RING LOUVER WNDW, GD .
811-0900 TWIG LI LI .

7000-373 VACUUM HOSE 7/32 ID .

SRV7000-166 VACUUM SWITCH el o of - . X
812-3430 VACUUM SWITCH ONLY o | e X
812-3430 VACUUM SWITCH ONLY . X
812-1990 VACUUM SWITCH RPLMNT KIT . X
811-0720 VENT ADAPTER, 3-4" OFFSET el el ] ] .

811-0610 VENT ADAPTER, 90 w/CLNOUT el o | .

811-0620 VENT ADAPTER, REAR, FS L3 LI A .

SRV7000-451 WALL CONTROL . X
WSLG-CSB WARMING SHELF KIT CSB .

WSLG-CWL WARMING SHELF KIT CWL .

WSLG-CLG WARMING SHELF, CLG .

844-9780 WARMING SHELF, MBK .

844-9790 WARMING SHELF, PCR .

844-9821 WARMING SHELF, PMB .

468-7020 WARMING SHELF, BRACKET o

844-9810 WARMING SHELF, PMH .

28758 WASHER, 1/4 SAE el e e ] ] "

844-0460 WASHER, TEFLON, .

832-0990 WASHERS, 3/8 SAE, 3 EA . L L3N U
226-0160/24 WING NUT / PKG 24 ol o of . X
7000-223/24 WING SCREW / PKG 24 el el ] ] . X
230-1920 WIRE EXT. RETRO .

SRV7000-154 WIRE HARNESS . X
SRV7001-194 WIRE HARNESS o o | - . X
SRV7005-251 WIRE HARNESS . X
SRV7034-191 WIRE HARNESS, AUG/AC/VAC . X
7034-202 WIRE HARNESS, BAT BACKUP . X
7034-219 WIRE HARNESS, CONV. BLWR . X
SRV7034-192 WIRE HARNESS, DR/HOPPER . X

Prices Effective 8-04-08
Prices subject to change without notice

OuAabRrAa-FIRE

Page 13 of 27



REPLACEMENT PARTS QUADRA-FIRE PELLET STOVES

w
<
38 w3
ziulz
w I w
> > >
- < =
PART NUMBER DESCRIPTION = 0 = COMMENTS
SRV7034-199 WIRE HARNESS, IGNITER . X
7034-220 WIRE HARNESS, PWR OUT AC . X
7034-221 WIRE HARNESS, PWR OUT DC . X
SRV7034-233 WIRE HARNESS, PWR RECPT . X Was SRV7034-201
7034-193 WIRE HARNESS, SNAP DISC . X
SRV7034-200 WIRE HARNESS, THERMOSTAT . X
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REPLACEMENT PARTS QUADRA-FIRE PELLET INSERTS
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SEE B

PART NUMBER DESCRIPTION E2 38 COMMENTS

12VCORD-AE 12 VOLT POWER CORD . X
7019-025 ACCESS PANEL ASSY, LT/RT . INTERCHANGEABLE
811-0980 ADJUSTABLE HEARTH SUPPORT .
841-0990 ADJUSTABLE HEARTH SUPPORT .
ADJSPT-12 ADJUSTABLE SUPPORT 3 3 o | o
UK-30KPEL AIRFLOW UPGRADE KIT .
410-7830 ASH CATCHER .
414-0150 ASH CATCHER .
7019-006 ASH DRAW ASSY .
414-0130 ASH PAN 3
812-4130 ASH PAN .
7034-013 ASH PAN ASSY .
7034-133 ASH PAN DOOR .
SRV7034-187 AUTO CLEAN SWITCH CAM . X
7034-021 AUTO CLEAN BOTTOM ASSY . X
7034-158 AUTO CLEAN LEVER . X
7034-176 AUTO CLEAN LINK ARM . X
7034-020 AUTO CLEAN MTR / ARM ASSY .
7034-188 AUTO CLEAN MTR GROMMET . X
7034-024 AUTO CLEAN PLOW WLDMNT . X
SRV7034-152 AUTO CLEAN RAIL . X
RIVNUT-REPAIR AVK REPAIR KIT 1/4 -20 HRNERE X
414-0280 BACKER SIDE WINDOW 3 3
7001-034 BAFFLE ASSY . SN 1381147 & Above
7001-034 BAFFLE ASSY .
812-4200 BAFFLE LEFT .
SRV7034-148 BAFFLE MILL .
812-4210 BAFFLE RIGHT .
7000-333 BEARING . X
410-0552 BEARING FEED SYSTM, NYLON e o]l
230-0690 BLOCK THERMOSTAT TERM . o | o] o
7034-033 BLOWER COMB. ASSY . X
SRV7000-260 BLOWER CONV. . X
812-4900 BLOWER CONV., SERVICE . X
812-3381 BLOWER EXH FRAME, 80CFM . X
812-1110 BLOWER EXH/COMB, 80cfm . X
812-4400 BLOWER EXHAUST . . X w/ gasket
2250120 BOLT 1/4-20 x 1-1/4 , FIREPOT SRRE
223-0140 BOLT GRD 2 TAP 3/8 X 4 3 3 .
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PELLET INSERTS

COMMENTS

NYLON SPACERS

SN 1380691 & Below

o

PART NUMBER DESCRIPTION g
812-2350 BOLT, WINDOW FRAME (4) .
7036-109CSB BOTTOM CSB .
7036-109CWL BOTTOM CWL .
410-4301 BOTTOM E-Z FIREPOT .
7036-109MBK BOTTOM MBK .
7036-109PMH BOTTOM PMH .
812-3171 BRACKET (THERMOCOUPLE) L
7036-145 BRACKET CATCH .
7034-212 BRACKET CONTROL BOARD .
7034-215 BRACKET DOOR SWITCH .
7036-149 BRACKET HOPPER MAGNET .
7036-148 BRACKET HOPPER SWITCH .
7034-049 BRACKET LATCH ASSY .
414-0930 BRACKET MAGNET .
7034-143 BRACKET MOTOR FEED .
7034-150 BRACKET SNAP DISC .
7005-253 BRACKET SNAP DISC o | e
410-2521 BRACKET SNAP DISC MNTG .
7034-211 BRACKET VACUUM SWITCH .
832-0840 BRACKET, "L" for PANEL TRIM . i
410-4912 BRACKET, DOOR LATCH .
414-0260 BRICK CENTER, CAST, o | -
SRV510-1020 BRICK RETAINER CLIPS .
414-0270 BRICK, SIDE MILL, CAST o | -
410-8320 BUSHING, FIREPOT . LI I O
812-1010 BUSHING, HOPPER LID (2) L
7000-141 CAPACITOR JUMPER 684K .
230-2150 CAPACITOR REP JUMPER L L
414-0450 CASTING MOUNT, TOP HOOK .
7036-146 CATCH CLIP .
413-7040 CHANNEL AIR INTAKE o | e
414-1140 CLEANOUT TOOL . el o of
229-0360 CLIP, HITCH PIN ol o o] -

7000-374/10

CLIP, HITCH PIN 3/32

7000-400/10

CLIP, WIRE, PKG 10

PACKAGE of 10

PACKAGE of 10

229-0750 COLLAR SET 1/4" . el o of
812-4330 COMPONENT PACK .
7019-010 COMPONENT PACK ASSY .

414-5480 COMPONENT PACK ASSY CCR .
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REPLACEMENT PARTS

QUADRA-FIRE

PELLET INSERTS

COMMENTS

Diagnostic cord / CD
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SEE B
PART NUMBER DESCRIPTION E2 38
414-5410 COMPONENT PACK ASSY CLG 3
414-5420 COMPONENT PACK ASSY CME .
7036-019 COMPONENT PACK ASSY CSB .
7036-020 COMPONENT PACK ASSY CWL .
414-5390 COMPONENT PACK ASSY MBK .
7036-018 COMPONENT PACK ASSY MBK .
414-5430 COMPONENT PACK ASSY PCR 3
414-5440 COMPONENT PACK ASSY PGR .
414-5450 COMPONENT PACK ASSY PMB 3
414-5460 COMPONENT PACK ASSY PMH .
7036-021 COMPONENT PACK ASSY PMH .
414-5510 COMPONENT PACK CSB .
414-5520 COMPONENT PACK CWL 3
SRV7000-456 CONTROL BOARD ASSY .
812-0261 CONTROL BOX X
SRV7000-205 CONTROL BOX 3 SPEED ol X
USBCORD-AE CORD, PELLET DIAGNOSTIC . X
410-5311 COVER FEED MOTOR
812-4310 CURTAIN SIDE LEFT
812-4320 CURTAIN SIDE RIGHT
413-0680 DEFLECTOR AIR WASH 3
7000-376 DETENT PIN 3/16 .
414-0400 DOOR .
7034-185 DOOR AIR DEFLECTOR .
414-5190 DOOR ASSY .
7019-013 DOOR ASSY .
7034-006 DOOR ASSY .
DR-CB12-MBK DOOR ASSY, BK
DR-27BK DOOR ASSY, BK
DR-CB12-GD DOOR ASSY, GD
DR-CB12-NL DOOR ASSY, NL
DR-27GD DOOR ASSY, TRIM, GD
7034-026 DOOR FRAME ASSY 3
SRV7019-037 DOOR HANDLE ASSY .
7019-174 DOOR HANDLE BN .
SRV7019-014 DOOR HINGE ASSY .
413-5200 DOOR LATCH ASSY .
7019-015 DOOR LATCH ASSY .
7034-039 DOOR LATCH ASSY 3
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SANTA FE INSERT

QUADRA-FIRE

CASTILE INSERT

PELLET INSERTS

COMMENTS

7005-110CSB DOOR LH CSB
7005-110CWL DOOR LH CWL
7005-110MBK DOOR LH MBK
7005-110PMH DOOR LH PMH
7005-109CSB DOOR RH CSB
7005-109CWL DOOR RH CWL
7005-109MBK DOOR RH MBK
7005-109PMH DOOR RH PMH

PACKAGE of 10 FT

PACKAGE of 10 FT

SPECIFY COLOR

SPECIFY COLOR

812-4290 DOOR, ASH PAN ACCESS

410-7910 DOOR, CLNOUT, EX. PLENUM

SRV7005-303 DROP TUBE LINER KIT L X
7000-393 ELBOW, CATCH

414-5110 EXHAUST ADAPTER ASSY .

510-5330 EXHAUST ADAPTER ASSY

SRV7036-029 EXHAUST TRANS FLUE COLLAR ASSY

414-5100 EXHAUST TRANSITION ASSY o | -

510-5340 EXHAUST TRANSITION ASSY

7036-013 EXHAUST TRANSITION ASSY

410-7860 EXTENSION HEAT SHIELD, TOP

7000-319/10 EXTRUDED GASKET

7000-320/10 EXTRUDED GASKET

7034-124 FACE PLATE MILL

7019-028 FACE SKIN ASSY .

SRV7019-117 FACE, LEFT SIDE .

414-0040POR FACE, MILL .

414-0040PWD FACE, MILL .

414-0040BK FACE, MILL .

SRV7019-116 FACE, RIGHT SIDE .

510-5450 FEED ADJ ASSY

7034-004 FEED ASSY X
414-5400 FEED ASSY .

812-1220 FEED MOTOR X
812-4421 FEED MOTOR LI X
812-3690 FEED MOTOR / SPRING ASSY

7001-039 FEED MOTOR BRACKET ASSY o | -

SRV7000-313 FEED MOTOR DC X
SRV414-5540 FEED SPRING ASSY . X
SRV7001-046 FEED SPRING ASSY . X
SRV7027-024 FEED SPRING ASSY X
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PELLET INSERTS

COMMENTS

PACKAGE of 10

PACKAGE of 10

PACKAGE of 10

FIELD CUT TO SIZE

7034-010 FIREPOT ASSY .

7034-153 FIREPOT BOTTOM . X
SRV414-5200 FIREPOT CAST o | o X
812-3281 FIREPOT EZ CLN X
812-3351 FIREPOT EZ CLN X
414-0290 FIREPOT FLOOR o | -

7034-012 FIREPOT RISER CLAMP ASSY .

SCR-7005 FIRESCREEN .

811-0730 FLOOR PROTECTOR

7019-031 FLUE COLLAR ASSY .

7036-012 FLUE COLLAR ASSY .

7036-122CSB FRONT LOWER CSB .

7036-122CWL FRONT LOWER CWL .

7036-122MBK FRONT LOWER MBK .

7036-122PMH FRONT LOWER PMH .

7036-105CSB FRONT UPPER CSB .

7036-105CWL FRONT UPPER CWL .

7036-105MBK FRONT UPPER MBK .

7036-105PMH FRONT UPPER PMH .

7000-380 FUEL LEVEL SENSOR .

812-3780 FUSE CONTROL BOX LI X
812-3780/10 FUSE CONTROL BOX L X
812-0370 FUSE CONTROL BOX,1/2 amp L X
812-0370/10 FUSE CONTROL BOX,1/2 amp L X
812-0401 FUSE HOLDER JCT BOX L X
812-0380 FUSE JCT BOX, STD, 7 amp L X
812-0380/10 FUSE JCT BOX, STD, 7 amp L X
812-0360 FUSE TEST BOX, AGC-6 amp L X
832-0460 GASKET, GLASS, (TAPE) 3/4x5 X
7034-165 GASKET, AUTO CLEAN . X
SRV7000-332 GASKET, BLOWER COMB. . X
7000-329 GASKET, BLOWER CONV .

240-0812 GASKET, COMB, BLOWER LI X
842-2350 GASKET, DOOR ROPE X
812-1670 GASKET, EXH BLOWER

7034-144 GASKET, FEED MOTOR *

240-0731 GASKET, FEED MOTOR . o | e

240-0930 GASKET, FIREPOT L X
510-0530 GASKET, FIREPOT

Prices Effective 8-04-08
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PELLET INSERTS

COMMENTS

Channel Gasket

FIELD CUT TO SIZE

ROUND WHITE

FIELD CUT TO SIZE

FIELD CUT TO SIZE

FIELD CUT TO SIZE

17 1/4 W x 11 5/8 H

21Wx14H

57/8Wx9H

137/8Wx11H

51/8Wx11H

4.625 W x 9.062 H

7034-190 GASKET, FIREPOT .

812-0301 GASKET, FIREPOT CERAMIC

240-0850 GASKET, FLUE ADAPTER . o o | -

240-0340 GASKET, FLUE FLANGE, 3"

812-1300 GASKET, FLUE FLANGE, 4"

7000-377/10 GASKET, GLASS, 1/8X1-1/4 10FT . . X
833-0660 GASKET, GLASS, 10 FT .
SRV7000-423 GASKET, MTR BLWR COMB . X
834-1460 GASKET, ROPE, 1/4", 10FT .
SRV7034-178 GASKET, ROPE, ASH DOOR . X
SRV7034-177 GASKET, ROPE, DOOR . X
842-5130 GASKET, TADPOLE, 3/8",10ft L X
240-0840 GASKET, TOP VENT .

7000-300 GEAR MOTOR 12V . X
7001-038 GLASS ASSY LI X
7034-007 GLASS ASSY . X
414-5380 GLASS ASSY SIDE, (1PC) . . X
510-5400 GLASS ASSY, CENTER . X
510-5410 GLASS ASSY, SIDE, (1 PC) . X
832-1540 GLASS FRAME SET

7034-136 GLASS RETAINER .

510-5460 GLASS RETAINER ASSY o

832-2000 GLASS WINDOW TAPED, L/R X
410-8330 GRILL BAR BOTTOM, BK o

7019-199 GRILL BRACKET COVER .

LVGRL-CB12-GD GRILL, LV, GD .
LVGRL-CB12-MBK GRILL, LV, MBK .
LVGRL-CB12-NL GRILL, LV, NL .
GRL-SFI-GD GRILL, SFI, GD .

GRL-SFI-NB GRILL, SFI, NB .

GRL-SFI-NL GRILL, SFI, NL .

7000-321 HALF CLIP .

200-0110 HANDLE HOPPER LID .

832-0620 HANDLE SPRING, 1/2" GD X
230-0810 HARNESS T-STAT WIRE . ol o | -

812-1740 HEAT EXCH COVER, S/S

812-4970 HEAT EXCH RPR KIT, PULL TOOL .

812-3500 HEAT OUTPUT CONTROL SWITCH L A X
450-2910 HINGE DOOR FEMALE . ol o | -

3 POSITION SWITCH
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REPLACEMENT PARTS

QUADRA-FIRE

PELLET INSERTS

PART NUMBER

DESCRIPTION

MT VERNON AE
M SANTA FE INSERT
M CASTILE INSERT

COMMENTS

450-2810 HINGE DOOR MALE

812-4220 HINGE HOPPER LID .
7034-138 HINGE MALE .

25272 HINGE PIN BTN HD M6 X 25, BK .

72171 HINGE PIN BTN HD M6x35, GD .

7036-112 HINGE PIN RETAINER .

229-0090 HINGE PIN RIVET 1/4 X 1-1/4 . LI
7036-006 HINGE TOP ASSY .

414-1010 HOOK CAST MOUNT .

7036-107CSB

HOPPER LID CSB

SN # 1380692 & Above

7036-107CWL

HOPPER LID CWL

7036-107MBK

HOPPER LID MBK

7036-107PMH

HOPPER LID PMH

5 Ft Wire/4 ceramic nuts

PACKAGE of 10

800,1000,1100,1200FS

800,1000,1100,1200FS

200-0860 HOSE ALUM FLEX 2 IN X 3FT of -
7000-218 IGNITER EXTENSION el

812-0180 IGNITER w/GSKT, CR. FIREPOT X
812-4520 IGNITER WIRE / WIRE NUTS . X
SRV7000-462 IGNITER, HT ELMNT, 18" N I I X
SRV7000-462/10 IGNITER, HT ELMNT, 18", 10-PK o o] X
812-3811 IGNITER, HT ELMNT, 6" X
812-4560 IGNITER, HT ELMNT, 6",10-PK X
7034-224 INTAKE SHIELD .

812-0930 KEY ALLEN PED DOOR

430-1151 KEY LATCH CAM 5/8

200-0831 KNOB, ASH DUMP CNTL ROD .

7034-149 LATCH BAFFLE .

229-0230 LATCH DRAW e [ o] o]

229-0640 LATCH DRAW A1-10-501-10 . X
229-0631 LATCH MAGNET .

812-1690 LATCH ONLY, PED CLEANOUT

812-0750 LENS COVER J-BOX o o] X
812-0760 LIGHT BULB, 28V, J-BOX N I I X
SRV7000-122 LIGHT RED REPLACE J-BOX e [ ]
LOGS-60-AE LOG SET .

811-0592 LOG SET, 3 PC .

811-0852 LOG SET, 30K PELLET ol

200-3180 LOGO, QUADRA FIRE, GD . .

200-3240 LOGO, QUADRA-FIRE, NL . .
SRV7000-140 MAGNET ROUND o |- X
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PART NUMBER DESCRIPTION 238 § COMMENTS

410-7290 MOUNT DOOR HINGE .
410-7172 MOUNT FEED MOTOR .
410-8200 MOUNT LID SUPPORT LEFT .
410-7410 MOUNT LID SUPPORT RIGHT .
410-7560 MOUNT SUPPORT TOP LID .
ZCSPT-MVI MTV INS HEARTH SUPPORT .
832-2790 NUT KEPS LOCK, 8-32 3 . .
226-0090 NUT LOCK 1/4-20 .
226-0100/24 NUT SIDE LOCK JAM, PKG 24 . X PACKAGE of 24
226-0050/40 NUT, 10-32 KEPS LOCK, PKG40 . X PACKAGE of 40
226-0060/40 NUT, 8-32 KEPS LOCK, PKG 40 . . . . PACKAGE of 40
7000-157 NUT, CAPPED PUSH 1/4 e o]
7000-157/24 NUT, CAPPED PUSH 1/4 . . . X PACKAGE of 24
812-0730/12 NUT, CERAMIC IGNITER (12 PACK) X PACKAGE of 12
812-0730 NUT, CERAMIC IGNITER (2ea) . PACKAGE of 2
226-0130/24 NUT, FLANGE 1/4-20, PKG 24 R . X PACKAGE of 24
811-0700 O.AK. .
811-0872 O.AK. 3 3 .
7034-038 OPTICAL SWITCH ASSY . X
414-0500 OUTER SKIN .
7019-100 OUTER SKIN, SIDE .
7001-044 OUTSIDE AIR CAP ASSY .-
7001-045 OUTSIDE AIR COLLAR ASSY 3 3 .
OAK-3 OUTSIDE AIR KIT, 3 INCH .
410-7900 PANEL FRONT ACCESS .
811-0990 PANEL SET BASIC .
811-0920 PANEL SET, LG, .
SP-CB1213350-GD  |PANEL SET, LG, CB12-I, GD .
SP-CB1213350-NL PANEL SET, LG, CB12-I, NL .
SP-SFI3350-GD PANEL SET, LG, SANTA FE, GD .
SP-SFI3350-NB PANEL SET, LG, SANTA FE, NB .
SP-CB1213040-GD PANEL SET, SM, CB12, GD .
SP-CB1213040-NL PANEL SET, SM, CB12, NL .
SP-SFI3040-GD PANEL SET, SM, SANTA FE, GD .
SP-SFI3040-NB PANEL SET, SM, SANTA FE, NB .
811-0910 PANEL SET, STD, .
PEL-DAMP3 PELLET DAMPER A I N
PEL-DAMP4 PELLET DAMPER ENEBE
224-0560 PIN MOLEX MALE .|
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REPLACEMENT PARTS

QUADRA-FIRE

PELLET INSERTS

PART NUMBER

DESCRIPTION

MT VERNON AE
M SANTA FE INSERT
CASTILE INSERT

COMMENTS

FIELD CUT TO SIZE

FIELD CUT TO SIZE

PACKAGE of 40

PACKAGE of 24

PACKAGE of 24

PACKAGE of 24

PACKAGE of 40

PACKAGE of 24

7000-229 PIN, 3/16 X 1/2 ZC

7001-186 PLATE ASH CLEANOUT .

480-1300 PLATE COVER OUTER CAN L

412-0240 PLATE FEED MOTOR MNT o | -

812-1180 POWER CORD . ol o | -
SRV7000-324 POWER SUPPLY ASSY . X
414-5270 PULL ROD ASSY .

7019-009 PULL ROD ASSY .

7019-172 PULL ROD BK NL .

704-832 RECEIVER CLIP BLACK .

7000-121 RESET BUTTON, NEW STYLE

7001-192 RETAINER ROPE o | -

812-3141 ROD/LINKAGE & ASHPAN X
812-4140 ROD/LINKAGE, EZ CLEAN i

832-1520 ROPE, DOOR, 3/4 x 100 FT L

832-1680 ROPE, DOOR, 3/4 x 84" L X
SCRAPER-SF SCRAPER REPAIR KIT .

12460/40 SCREW #8X1/2 S-GRIP PKG40 L A X
7000-401/24 SCREW 1/4-20X3/8 PKG 24 . L X
220-0440/24 SCREW 1/4-20X5/8 PKG 24 L L X
7000-398/24 SCREW 1/4-20X5/8 PKG 24 . X
21799A/40 SCREW 10-32X 3/8 PKG 40 L
7000-101/24 SCREW 5/16-18X1-1/2 PKG24 . X
225-0500/40 SCREW 8-32X3/8 PKG 40 . L A X
7000-130/24 SCREW FH 1/4-20 PKG 24 L X

PACKAGE of 40

PACKAGE of 24

SPECIFY COLOR

220-0080 SCREW HWH MS 1/4-20 X3/4 . L
220-0030 SCREW PH PHL TC 8-32X1/2 . LI O
229-1230 SCREW PH PHL10/32 X 1/4 . o | -
811-0680 SHROUD REAR .
7036-103CSB SIDE CSB .

7036-103CWL SIDE CWL .

7036-103MBK SIDE MBK .

414-0050BK SIDE MILL .
414-0050POR SIDE MILL .
414-0050PWD SIDE MILL .
7036-103PMH SIDE PMH .

SPECIFY COLOR

812-2020 SILICONE HI-TEMP, RED, 110z
812-2040 SILICONE HI-TEMP, RED, 3oz
841-0970 SMART-BATT QUADRAFIRE B el o] -
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REPLACEMENT PARTS

QUADRA-FIRE

PELLET INSERTS

COMMENTS

Always on drop tube

SN 0071389337 & Above

SN 0071389337 & Below

PACKAGE of 24

PACKAGE of 4

PACKAGE of 10

.
wo B o
> 22
S i 4
4 < d -
YEEh g
PART NUMBER DESCRIPTION E f,‘, 5 §
841-0960 SMART-STAT II of o]
230-1220 SNAP DISC, 110-20 of X
230-0900 SNAP DISC, 200 OPEN/40 D . X
230-0470 SNAP DISC, CONV BLWR . X
230-0071 SNAP DISC, HIGH LIMIT X
SRV7000-268 SNAP DISC, L250F-95 #2 (on drop tube) . X
SRV7000-268 SNAP DISC, L250F-95 #2 (on drop tube) . X
230-0080 SNAP DISC, MANUAL RESET X
230-1290 SNAP DISC, MANUAL RESET . . . X
230-1290 SNAP DISC, MANUAL RESET #2, 1250 . X
7000-422 SPEED NUT 5/16 . .
7000-422/24 SPEED NUT 5/16 . . X
7000-299/4 SPRING, PKG 4 (AUTO CLEAN) . X
SCRAPER-SFI SRAPER REPAIR KIT .
SP-MTVS-CST SURROUND STD PANEL CAST .
SP-MTVS-GD SURROUND STD PANEL GD .
SP-MTVS-NB SURROUND STD PANEL NB .
7000-375 SWITCH, MAGNETIC . X
7000-327 SWITCH, MICRO NO . X
812-3660 TEST BOX .
812-0210 THERMOCOUPLE . X
812-4920 THERMOCOUPLE COVER of o] X
7001-203 THERMOCOUPLE CLAMP o f o
812-1322 THERMOCOUPLE COVER of o] X
SRV7034-186 THERMOCOUPLE COVER . X
812-4980 THERMOCOUPLE GROUND KIT O I
812-4470 THERMOCOUPLE, 14 INCH o f - X
SRV7000-334 THERMOCOUPLE, K . X
SRV7000-381 THERMOCOUPLE, K RING MNT . X
811-0520 THERMOSTAT PGRM. #9600 . O I
7000-409 THERMOSTAT WIRE 3 COND . X
812-3760 THERMOSTAT, MECH. (LUX) . O I
7019-030 TOP FACE ASSY .
7019-023 TOP HINGE ASSY .

SRV7036-117

TOP MOUNT LH, MILL

SRV7036-115

TOP MOUNT RH, MILL

414-5180 TOP SLIDE ASSY LH .
414-5170 TOP SLIDE ASSY RH .
811-0660 TOP VENT ADAPTER, 3" .
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REPLACEMENT PARTS

PART NUMBER

DESCRIPTION

QUADRA-FIRE

|—

[
W ® 6
< Z o
g w2
z LW
- < =
Uy - -
>w zZ n
E?® € <
=< »n O

PELLET INSERTS

COMMENTS

SPECIFY COLOR

SPECIFY COLOR

811-0670 TOP VENT ADAPTER, 4"

811-0650 TOP VENT KIT REAR SHROUD i
SRV410-7960 TOP, 1200-INSERT .
7036-101CSB TOP, CSB .

7036-101CWL TOP, CWL .

7036-101MBK TOP, MBK .

414-0060BK TOP, MILL .
414-0060POR TOP, MILL .
414-0060PWD TOP, MILL .
7019-145 TOP, MILL .
7036-101PMH TOP, PMH .

TOUCHUP-CLG

TOUCH-UP, LINDEN GREEN

7000-304 TOUCH-UP, PAINT MATTE BLK . LI LI
210-0080 TOUCH-UP, PAINT MET BLK

855-1450 TOUCH-UP, PMH . .
72100A TOUCH-UP, POR CREME .

TOUCHUP-CSB

TOUCH-UP, SIENNA BRONZE

TOUCHUP-CWL

TOUCH-UP, WILLOW

TR-CAST-CLG TRIM CAST CLG .
TR-CAST-CME TRIM CAST CME .
811-0930 TRIM CAST MBK . .
811-0950 TRIM CAST PGR .
811-0960 TRIM CAST PMH . .
TR-CAST-CSB TRIM CAST SIENNA BRONZE . .
TR-CAST-CWL TRIM CAST WILLOW . .

414-7090CCR

TRIM FOOTER LH CCR

414-7090CLG

TRIM FOOTER LH CLG

414-7090CME

TRIM FOOTER LH CME

414-7090CSB

TRIM FOOTER LH CSB

414-7090CWL

TRIM FOOTER LH CWL

414-7090MBK

TRIM FOOTER LH MBK

414-7090PCR

TRIM FOOTER LH PCR

414-7090PGR

TRIM FOOTER LH PGR

414-7090PMB

TRIM FOOTER LH PMB

414-7090PMH

TRIM FOOTER LH PMH

414-7100CCR

TRIM FOOTER RH CCR

414-7100CLG

TRIM FOOTER RH CLG

414-7100CME

TRIM FOOTER RH CME

414-7100CSB

TRIM FOOTER RH CSB
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REPLACEMENT PARTS

QUADRA-FIRE PELLET INSERTS

PART NUMBER

414-7100CWL

DESCRIPTION

TRIM FOOTER RH CWL

MT VERNON AE

SANTA FE INSERT
M CASTILE INSERT

COMMENTS

414-7100MBK

TRIM FOOTER RH MBK

414-7100PCR

TRIM FOOTER RH PCR

414-7100PGR

TRIM FOOTER RH PGR

414-7100PMB

TRIM FOOTER RH PMB

414-7100PMH

TRIM FOOTER RH PMH

414-7110CCR

TRIM HEADER CCR

414-7110CLG

TRIM HEADER CLG

414-7110CME

TRIM HEADER CME

414-7110CSB

TRIM HEADER CSB

414-7110CWL

TRIM HEADER CWL

414-7110MBK

TRIM HEADER MBK

414-7110PCR

TRIM HEADER PCR

414-7110PGR

TRIM HEADER PGR

414-7110PMB

TRIM HEADER PMB

414-7110PMH

TRIM HEADER PMH

414-7120CCR

TRIM LEG LH CCR

414-7120CLG

TRIMLEG LH CLG

414-7120CME

TRIM LEG LH CME

414-7120CSB

TRIM LEG LH CSB

414-7120CWL

TRIM LEG LH CWL

414-7120MBK

TRIM LEG LH MBK

414-7120PCR

TRIM LEG LH PCR

414-7120PGR

TRIM LEG LH PGR

414-7120PMB

TRIM LEG LH PMB

414-7120PMH

TRIM LEG LH PMH

414-7130CCR

TRIM LEG RH CCR

414-7130CLG

TRIM LEG RH CLG

414-7130CME

TRIM LEG RH CME

414-7130CSB

TRIM LEG RH CSB

414-7130CWL

TRIM LEG RH CWL

414-7130MBK

TRIM LEG RH MBK

414-7130PCR

TRIM LEG RH PCR

414-7130PGR

TRIM LEG RH PGR

414-7130PMB

TRIM LEG RH PMB

414-7130PMH

TRIM LEG RH PMH

250-4660 TRIM PANEL SET, GD, OTS . .
811-0710 TRIM PANEL SET, GD, STD LI L
7019-027 TRIM PANEL SET, NB, LG .
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REPLACEMENT PARTS

QUADRA-FIRE

PELLET INSERTS

PART NUMBER

DESCRIPTION

MT VERNON AE
M SANTA FE INSERT
CASTILE INSERT

COMMENTS

FOR DOOR HANDLE

PACKAGE of 24

PACKAGE of 24

Was SRV7034-201

7019-026 TRIM PANEL SET, NB, SM

510-5210 TRIM PANEL SET, NL, SM .

412-7100 TRIM PLATE OUTSIDE AIR o o | -

430-2702 TRIM RING DOOR, GD

430-2721 TRIM RING LOUVER WND, GD

841-1000 TRIM SUPPORT ADJ .

481-0160 TRIM SUPPORT, FRONT o o | -

481-0090 TRIM SUPPORT, SIDE el o | -

7000-373 TUBING, VACUUM, 7/32 ID .

811-0900 TWIG CENTER .

SRV7000-166 VACUUM SWITCH . L L X
812-1990 VACUUM SWITCH REPLCMT KIT X
811-0720 VENT ADAPTER, 3-4" . o o | -

811-0620 VENT ADAPTER, REAR .

811-0610 VENT ADAPTER,90, w CLEANOUT . LI LI

811-0690 VENT KIT REAR .
SRV7000-451 WALL CONTROL . X
28758 WASHER, 1/4 SAE . el o] -

832-0990 WASHERS, 3/8 SAE, (3 EA)

832-2190 WINDOW FRAME ONLY

226-0160/24 WING NUT / PKG 24 LI X
7000-223/24 WING SCREW / PKG 24 . L L X
SRV414-1040 WIRE HARNESS . X
7019-166 WIRE HARNESS . X
SRV7000-155 WIRE HARNESS . X
SRV7034-191 WIRE HARNESS, AUG/AC/VAC . X
7034-202 WIRE HARNESS, BAT BACKUP . X
7034-219 WIRE HARNESS, CONV. BLWR . X
SRV7034-192 WIRE HARNESS, DOOR/HOPPER . X
SRV7034-199 WIRE HARNESS, IGNITER . X
7034-220 WIRE HARNESS, PWR OUT AC . X
7034-221 WIRE HARNESS, PWR OUT DC . X
SRV7034-233 WIRE HARNESS, PWR RECPT . X
7034-193 WIRE HARNESS, SNAP DISC . X
SRV7034-200 WIRE HARNESS, THERMOSTAT . X
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